
WATER MANAGEMENT IN THE STEEL INDUSTRY



© World Steel Association 2011

Water management  
in the steel industry



Water management in the steel industry 
© World Steel Association 2011

ALL RIGHTS RESERVED

For permission to reproduce any part of this material, or for additional copies, please write to:

Director General 
World Steel Association (worldsteel)

Rue Colonel Bourg 120 
B-1140 Brussels, Belgium 
Tel: +32 (0)2 702 89 00 
Fax: +32 (0)2 702 88 99

A CD with annexes accompanies this book.

This publication is printed on HannoArt paper. This paper is produced at environmentally-
responsible mills, certified by the EU’s eco-management and audit scheme (EMAS).

ISBN 978-2-930069-65-4
[...]
•	 specific considerations and recommendations for greenfield sites
•	 fact sheets, which would also be useful in policy discussions
•	 design aspects for water management for greenfield developments.

To take advantage of the network of water management experts established during the project, 
the working group suggests creating a water management expert network for communications 
on water issues. For the network and the exchange to remain active it will be necessary for the 
network to meet from time to time. The working group therefore suggests organising dedicated 
water management workshops for water management experts. The workshops could take the form 
of a conference where papers and solutions can be presented. Ideally, the workshops should be 
hosted by members at their sites to allow for plant visits.

Finally, the working group suggests regular data collection using the water survey for this project.

Recommendations



52

worldsteel Water Management Report

Appendix A: Case studies
Coke plant wastewater treatment..............................................................................................53

1.1 China Steel Corporation............................................................................................... 53
1.2 ArcelorMittal Tubarão................................................................................................. 55
1.3 Tata Steel IJmuiden..................................................................................................... 59
1.4 voestalpine Stahl.......................................................................................................... 63

Blast furnace cooling and gas cleaning......................................................................................66
2.1 Oyak Isdemir............................................................................................................... 66

Pellet plant gas cleaning............................................................................................................68
3.1 Tata Steel IJmuiden..................................................................................................... 68

Sinter plant................................................................................................................................70
4.1 voestalpine Stahl.......................................................................................................... 70

Basic oxygen steelmaking and casting.......................................................................................72
5.1 BlueScope - Port Kembla Steelworks............................................................................. 72
5.2 Třinecké Železárny...................................................................................................... 74
5.3 Oyak Isdemir............................................................................................................... 76

Hot-rolling mill.........................................................................................................................78
6.1 BlueScope - Port Kembla Steelworks............................................................................. 78
6.2 Tenaris Tamsa............................................................................................................. 80
6.3 CMC Steel Arkansas................................................................................................... 81
6.4 Tata Steel Europe - Port Talbot................................................................................... 82
6.5 China Steel Corporation.............................................................................................. 84

Cold-rolling mill.......................................................................................................................87
7.1 Duferco La Louvière.................................................................................................... 87
7.2 Arcelor Mittal Ghent.................................................................................................... 89
7.3 China Steel Corporation............................................................................................... 93

Finishing/Galvanizing..............................................................................................................96
8.1 voestalpine Stahl.......................................................................................................... 96

Alternative steelmaking techniques..........................................................................................98
9.1 Tenaris Siderca - Midrex DRI..................................................................................... 98
9.2 Essar Steel Hariza - Briquetting.................................................................................. 99

Water and waste management.................................................................................................106
10.1 POSCO (Pohang Steel Works) - Water treatment system........................................... 106
10.2 China Steel Corporation - Industrial wastewater treatment plant............................ 108
10.3 Tenaris Dalmine - Combined water system.............................................................. 112
10.4 Tata Steel IJmuiden - Demineralisation....................................................................114
10.5 Tata Steel IJmuiden - Central Waste Department.....................................................116



53

Case studies

Case studies: Coke plant wastewater treatment

1.1 China Steel Corporation

There are two main wastewater streams – the coke oven, and sanitary wastewater in the biological 
treatment plant. A combined series of treatments including aeration, clarification, filtration, 
ozone oxidation and active carbon adsorption processes have been successfully operating in the 
biological treatment plant since 1980.

Influent characteristics

Sanitary wastewater comes from the in-plant sewage system, so the wastewater has relatively low 
concentrations of chemical oxygen demand (COD) and oil. Coke oven wastewater comes from 
coal by-product distillation processes and contains high concentrations of organic compounds. 
Both wastewaters have biodegradable characteristics and are therefore treated in the biological 
treatment plant. The influent characteristics are shown in the table below.

Flow Temperature COD TKN CN TSS Phenols

m3/h °C mg/l mg/l mg/l mg/l mg/l

Coke oven 120~150 30-38 4,000~6,000 800~1,500 5~30 10-50 600-1,000

Sanitary 120~150 20-35 150~650 200~300 - 50-200 -

Table 1.1.1 Composition of different wastewater flows at China Steel Corporation

Description of the biological treatment plant

Both influent wastewater streams are first equalised in a 4,000m3 mixing basin. There is then 
a 40-50% COD removal, mainly phenolic compounds, by the pure oxygen aeration process 
which was set up for increasing the ability of COD reduction in 2006. Then the residual COD 
is removed by a second aeration process (mainly sulphide and cyanide compounds) by surface 
aerators. The aerators are controlled by measuring dissolved oxygen continuously and comparing 
it with a set point of 1.5 to 5 mg/l. Also, pH is controlled by adding caustic soda when the pH is 
lower than 6.8.

After clarifying in the slurry settling basin, the wastewater is filtered through sand. An ozone 
oxidation system (set up in 2005) oxidises the non-biodegradable residual COD, which is around 
30% of the COD present in the raw wastewater.

After this process, the active carbon adsorption process reduces the colour of the wastewater. 
Finally, the wastewater is discharged together with the other wastewater streams to the sea. 
Excess slurry is pumped to a thickener first. The sludge is then dewatered and incinerated.

Dimensions of the plant

The pure oxygen aeration tank volume is 2,000m3 and the active sludge aeration basin volume is 
9,500m3. This means a hydraulic retention time of 31 hours.



54

worldsteel Water Management Report

The second clarifier volume is 1,960m3 with a 25m diameter and 10~20m3/m2/d surface loading. 
The sludge thickener is a basin with a diameter of 22m and a volume of 1,150m3. Average sludge 
discharging rate is 25m3/day with 3% dry solid. The slurry recirculation flow is 320m3/h. There 
are three sand filters present for removal of suspended solids after the second clarifier basin.

The ozone system produces 36kg/h with 120ppm ozone dosage and there are three granular 
active carbon adsorption columns with each 100m3 granular active carbon filling.

The biological wastewater treatment procedure is shown in the figure below. The following figure 
is a photograph showing an overview of the biological wastewater treatment plant.

 

Influent   Mixing tank  
4000M3 

Pure 
oxygen 

Active Sludge Basin  
Settling basin 

  25M∮ 
Sand 
filter 

O3 Ozone 
oxidation 

GAC adsorption 

Industrial waste water 
treatment plant             

Thickener             

Sludge 
IWI 

recirculation 

Effluent 

Figure 1.1.1 Flow of the new biological treatment plant

Figure 1.1.2 The biological treatment plant of China Steel

Effluent characteristics

The quality of the treated wastewater in 2009 can be seen in the table below, with the maximum 
permitted effluent values. Tests showed that the residual amount of COD was not biodegradable. 
So the overall efficiency of the plant for removal of COD is excellent, at around 90%.



55

Case studies

Average Range Effluent value 
permit

Flow m3/d 46.087 40,000~60,000 79.716

TSS mg/l 11 5~20 30

COD mg/l 55 45~90 100

Cyanide - total mg/l 0,12 0,05~0,2 1,0

Cr mg/l 0,01 <0,02 0,5

Cu mg/l 0,009 <0,02 3,0

Pb mg/l 0,01 <0,02 1,0

Zn mg/l 0,091 <0,1 5,0

Cd mg/l 0,00017 <0,002 0,03

Hg mg/l 0,0005 <0,001 0,005

Fe mg/l 0,39 <1 10

Oil mg/l 3,3 2,0~6,0 10

Phenols mg/l 0,05 <0,1 1,0

Table 1.1.2 Wastewater effluent quality

Because the treated water is discharged almost directly into the sea there are no strict limits for 
nitrate concentrations.

1.2 ArcelorMittal Tubarão

Wastewater treatment (WWT) at the ArcelorMittal Tubarão coke plant is mainly composed 
of activated sludge of extended aeration and continuous flow. Its aim is to reduce phenol 
concentration, COD (chemical oxygen demand), BOD (biochemical oxygen demand) and 
ammonia, which compose the liquor generated during the coking process. Other contaminants, 
such as cyanide, are also generated during the coking process and chemically treated before the 
biological reactor, forming a ferrous sulphate complex.

A nitrification process takes place in the WWT biological reactor, consisting of the oxidation of 
the organic nitrogen by the nitrifying bacteria, producing nitrite, nitrate and new cells. A high 
consumption of free oxygen and release of hydrogen ions are observed in this process, which leads 
to a reduction in pH and increase in alkalinity consumption.

The WWT does not have a denitrification process yet, as it is being implemented. It will consist 
of the reduction of the nitrate in the nitrogen gas generating savings of oxygen in the biological 
reactor and making the consumption of the hydrogen ions possible, recovering alkalinity. 
Denitrification will also eliminate biological sludge flotation, which currently happens in the 
secondary clarifier and improves the quality of the final effluent.



56

worldsteel Water Management Report

Effluent characteristics

Before reaching the WWT, the liquor from the coke batteries passes through two gravel filters 
for the removal of tar. After that, it goes to the stripping soda (the ammonia distillation column) 
to convert fixed ammonia into free ammonia from where it flows out together with steam to be 
burned in the combustion chamber.

After these processes, the liquor at the entrance of the WWT still has high concentrations of 
COD, phenols, ammonia and cyanide which will be submitted first to a chemical and then a 
biological treatment (see table below).

Parameters Results

Outflow (m3/h) 46

Temperature (°C) < 37

pH 7,3

BOD (mg O
2
/l) 890

COD (mg O
2
/l) 2.420

Total cyanide (mg/l) 3,0

Total phenols (mg/l) 410

Sulphide (mg/l) 6,2

Oils and grease (mg/l) 5,7

Ammonia Nitrogen (mg/l) 130

Total Phosphorus (mg/l) 1,1

Suspended solids (mg/l) 70

Total Zinc (mg/l) 0,14

Total Lead (mg/l) 0,01

Table 1.2.1 Composition of the liquor entering the coke plant wastewater treatment (2009)

Description of the coke plant wastewater treatment

The ArcelorMittal Tubarão WWT consists of two tanks, a clarifier, a biological reactor, a 
secondary clarifier, recirculation of activated sludge, a sludge thickener and a centrifuge.

The equalisation tanks receive the liquor from the ammonia distillation columns and their 
objective is to keep the flow as constant as possible at the entrance of the primary clarifier and the 
biological reactor.

At the primary clarifier the first treatment of the liquor occurs, which is the chemical removal 
of cyanide with the addition of ferrous sulphate, forming a ferrocyanide complex also called 
chemical sludge, of lime for pH correction and polymer for ferrocyanide precipitation. The control 
items monitored are: liquor temperature <37°C, total cyanide after primary clarifier <1.3mg/l and 
pH between 7.5 and 8.0.



57

Case studies

The second step of the treatment takes place in the biological reactor. It includes the removal of 
COD, phenols and ammonia through aerobic metabolism carried out by the microorganisms 
(bacteria and protozoa). The reactor has six aerators (two surface and two depth)and the dissolved 
oxygen intended is >1.0mg/l. The pH is controlled at between 6.8 and 7.2 by the addition of lime.

Phosphoric acid is added as nutrient for the microorganisms and is controlled at values >1.0mg/l 
of total phosphorus in the final effluent. Microbiological analysis are carried out once a week to 
control nitrifying bacteria and protozoa population as well as identify possible impacts caused by 
operational instability in the previous processes.     

The decantation of the biological sludge occurs in the secondary clarifier. Every day, part of the 
sludge is discarded into a thickener tank according to the age of the sludge.

Another part returns to the biological reactor keeping the activated sludge process going. The 
chemical sludge from the primary clarifier is also pumped into the thickener tank every day. 
Both types of sludge go to the centrifuge where they will be discarded with the use of a cationic 
polymer. After centrifugation (70% of moisture) it goes to the sinter plant.

Figure 1.2.1 ArcelorMittal Tubarão coke plant wastewater treatment flow



58

worldsteel Water Management Report

Figure 1.2.2 Overview of ArcelorMittal Tubarão coke plant wastewater treatment

Coke plant wastewater treatment dimensions

Equalisation tanks (total of 2 tanks): 1,200m3

Primary clarifier: 280m3

Biological reactor: 5,160m3

Secondary clarifier: 704m3

Sludge thickener tank: 109m3

Age of the sludge: 50 days
Recirculation outflow of the biological sludge to the reactor: 200m3/h 
Biological sludge average discard outflow: 40m3/day

Effluent characteristics 

The treated effluent is discarded directly into the sea. The quality of the effluent and the limits 
established by Brazilian legislation are described in the table below.

It is important to note that the WWT has had a stable operational process since 2003 with no 
occurrence of results above the established limits.



59

Case studies

Parameters Results Legal limits

Outflow (m3/h) 102 -

Temperature (°C) 28 <40

pH 7.6 5.0 – 9.0

BOD (mg O
2
/l) 2.3 -

COD (mg O
2
/l) 82 200

Total cyanide (mg/l) 0.13 1.0

Total phenols (mg/l) 0.013 0.5

Sulphide (mg/l) <1.0 1.0

Oils and grease (mg/l) 4,9 -

Total phosphorus (mg/l) 0.92 -

Suspended solids (mg/l) 31 100

Ammonia Nitrogen (mg/l) 1.5 20

Total zinc (mg/l) 0.01 5.0

Total lead (mg/l) 0.009 0.5

Total mercury  (mg/l) 0.001 0.01

Dissolved manganese (mg/l) 0.04 1.0

Fluoride total (mg/l) 4.8 10.0

Total chromium (mg/l) <0.010 1.0

Total cadmium (mg/l) <0.005 0.2

Total arsenic (mg/l) 0.005 0.5

Dissolved copper (mg/l) <0.005 1.0

Total copper (mg/l) <0.005 1.0

Total aluminium (mg/l) 0.04 -

Table 1.2.2 Composition of the effluent of the coke plant wastewater treatment and the permitted 
limits for release into the environment (2009)

1.3 Tata Steel IJmuiden

Combined treatment of four wastewater flows in a biological treatment plant according to the 
pre-DN/N concept where pre-DN/N stands for pre-denitrification-nitrification, has been 
successfully in operation since 2000.

Nitrification and COD removal takes place simultaneously in the aerobic part of the installation. 
The end products from this conversion are CO2, water and nitrate, NO3.

Denitrification is the biological process where nitrate is converted by bacteria into nitrogen 
gas. This process happens under anaerobic or anoxic conditions, so there needs to be a special 
part of the installation where dissolved oxygen concentrations are more or less equal to zero. 
Denitrifying bacteria also some COD as feed. By putting (part of) the influent in the anoxic part 
of the installation and recycling nitrified wastewater, COD and nitrate come together. As the 
denitrification takes place in the first part of the installation, this is called pre-denitrification.



60

worldsteel Water Management Report

Influent characteristics

Water from the gas scrubbers at the blast furnaces contains relatively high amounts of zinc and 
other metals, cyanide, COD and TKN. After removing the metals by sulphide precipitation 
(adding of Na-sulfide) and settling, the water can be treated with biological processes.

The same goes for water from the sinter plant scrubbers. By varying pH the different metals 
present in the gas scrubber water will settle. Then the COD and TKN left in the water can be 
removed in the biological treatment plant (see table below).

At our oldest coke plant, severe contamination of the groundwater was found. Experiments 
showed that the BTX present in this water can be biodegraded very well. So this water is also 
sent to the biological treatment plant.

Flow Temp COD TKN CN-total TSS Zn Metals Phenols CNS

M3/h °C mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/l

BF 140-150 40-44 65-120 130-150 5-20 25-35 2-4 1-3 - -

SP 50-55 35-40 250-450 200-300 - 10-25 - 0.3-0.5 - -

CP 80-90 30-35 3,000-3,500 200-300 20-60 20-50 - - 500-750 200-250

GW 35-40 10-12 150-350 100-200 10-20 <10 - - - -

Total 320 33 1,100 180 15 25

BF = Blast furnace scrubber water blow down
SP = Sinter plant scrubber water
CP = Coke plant effluent
GW = Polluted groundwater form CP #1

Table 1.3.1 Composition of the different wastewater flows

Description of the biological treatment plant

The heart of the new water treatment configuration at Tata Steel IJmuiden is the biological 
treatment plant, a carrousel type of installation that was built in 1999–2000. Carrousels are well 
known in Western Europe where they are often used for the treatment of domestic wastewater.

The large basins with surface aerators and the relatively high velocities make the installation 
more a complete mix reactor than a plug flow. The aerators are controlled by measuring dissolved 
oxygen continuously and comparing it with a set point of 1.5 to 2mg/l. Also, pH is controlled by 
adding caustic soda when the pH is lower than 6.8 or by adding sulphuric acid when the pH in 
the basin is higher than 7.4.

Continuous backwashing sand filters were installed behind the biological effluent treatment plant. 
Despite the fact that the combination of wastewaters can easily be treated, sometimes very fine 
biological flocks are present in the overflow of the final settling basin. Excess sludge is pumped 
to a thickener first. The sludge is then dewatered and mixed with the coal that is used as input for 
the ovens.



61

Case studies
[...]
Water collected from 
HSM building roof 

Figure 6.1.1 Simplified flow diagram HSM BlueScope – Port Kembla Steelworks

HSM Blowdown

0.0

5.0

10.0

15.0

20.0

25.0

30.0

05/0606/0707/0808/09 Jul-
09

Aug-
09

Sep-
09

Oct-
09

Nov-
09

Dec-
09

Jan-
10

Feb-
10

Mar-
10

Apr-
10

May-
10

Jun-
10

Period

K
L/

hr

BOS kl/hr Drain kl/hr

Figure 6.1.2 Blowdown HSM water treatment system BlueScope – Port Kembla Steelworks



80

worldsteel Water Management Report

6.2 Tenaris Tamsa

Tenaris Tamsa has two hot-rolling mills (LACO and LAM1). Water is used for direct cooling in 
the hot-rolling processes and for indirect cooling in furnaces and in hot-rolling processes.

Methods applied for pre- and/or post-treatment of the water

Pre-treatment: the main source of water is groundwater, so no pre-treatment is needed.

Post-treatment: direct cooling water system (LACO and LAM1), see diagram below. This system 
is closed and a water volume <5% of total is discharged.

Approximately 4800m3 of water is treated a day from the LACO+LAM1 system (direct and 
indirect cooling water).

Chemicals used

Approximately 350 tonnes/year of the following are used:

•	 coagulant
•	 flocculants 
•	 sodium hypochlorite
•	 biocide
•	 anticorrosive agent.

Some examples: PCC-404, PCD-2850, PMB-602, Halogene T30, Sosa liquida, sal, Sosa en 
escamas, Proclean, Sulfito, Depositrol.

Waste production

Sludge: Approx. 1,500 tonnes/year. The amount of waste oil from treatment plants is not known.

Figure 6.2.1 Simplified flow diagram, water treatment



81

Case studies

6.3 CMC Steel Arkansas

Water is used to cool the mill stands (stand rolls) and equipment such as gearboxes (via water/oil 
heat exchangers). The water is recycled continuously through the mill process. Well water is used 
as make-up water (to address evaporation).

There is no pre-or post-treatment of water. However, there is an oil skimmer on the mill pond. 
The pond is a simple in-ground reservoir. The mill pond is dredged every three months and the 
mill scale (iron oxide) is recycled via a cement plant customer.

Figure 6.3.1 Schematic drawing of the mill water system



82

worldsteel Water Management Report

6.4 Tata Steel Europe – Port Talbot

Hot mill recirculating water systems

All the Port Talbot steelworks hot mill recirculating water systems run in one substantial loop 
and all the water used is returned for cleaning and reuse. Some losses occur within the processes 
from evaporation and so on, and lost water is topped-up from the works reservoir. The reservoir 
itself is topped-up by abstracting water from the Eglwys Nunydd Reservoir.

The water passes through various meshes and a rotary filter to remove larger debris that may 
have been drawn into the system and pumped to the works reservoir. As required, water drawn 
from the works reservoir passes through additional screens before entering the hot mill water 
treatment system.

The table below shows a typical analysis of works reservoir water.

Works reservoir water

Total alkalinity 80 mg/l as CaCO
3

Calcium hardness 75 mg/l as CaCO
3

Total iron (Fe) 1 ppm

Soluble iron 0.1 ppm

Suspended solids 8 ppm

Chloride 40 ppm

pH 8 ppm

Conductivity 300 µS

Oil 4 ppm

Table 6.4.1 Typical analysis of works reservoir water

Hot mill recirculating water systems
There are a number of different water systems in use within the hot mill recirculating water 
system, each with a different quality (cleanliness) and pressure. Most of these systems were 
upgraded in the 1980s. The three main types are called ‘service’ water, ‘descaling’ water and ‘roll 
coolant’ water (see figure below).

Roll coolant water is of the highest quality, followed by descaling water, and service water is the 
lowest quality water. Water pressures for the three systems are typically 3.5 bar for service water, 
8-10 bar for roll coolant water and 150-180 bar for the descaling water.



83

Case studies

Figure 6.4.1 Simplified overview of the hot mill recirculating water systems

Prior to use, the descaling and roll coolant water is subjected to a single pass through sand 
filters. The service water is not treated apart from being run through screens. The total hot mill 
recirculating system water usage includes 4,460m³/hour for the roll coolant, 2,560m³/hour for 
service water and 360m³/hour for descaling or in proportions 60%, 35% and 5% for roll coolant, 
service and descaling water respectively.

Hot mill water reuse and top-up

All the wastewater from the hot mill is returned via the 'dirty water return' main for cleaning at 
the New or Old Canal by sedimentation process and oil skimmers. It is then reused, as shown in 
the figures.

Thus, apart from evaporation losses, the vast majority of water used in the hot mill is continually 
recycled to the water treatment plant for reuse. However, this re-circulation system is not closed 
as the water treatment plant also supplies most of the rest of the Port Talbot works with water.

The total flow rate of the Dirty Water Return is ~7,400m³/hour and there is a top-up of ~400m3/
hour for the recycling hot mill water systems from the works reservoir to the water treatment 
plant, which totals an input of ~7,800m3/hour to the hot mill water systems.



84

worldsteel Water Management Report

6.5 China Steel Corporation

Hot strip mill wastewater treatment plant – electro-dialysis reversal (EDR)

Due to the potential shortage of freshwater in the Kaohsiung area of southern Taiwan and the 
fact that the chloride and calcium concentration of the direct cooling water to No. 2 hot strip mill 
needs to be controlled below 300 ppm, water must be discharged. Circulating water and make-up 
freshwater have to meet the mill's requirements.

An average of 20,000~30,000tonnes/month of freshwater is produced to maintain calcium 
concentrations below 300 ppm. To realise the water-saving policy of the company, CSC started 
an EDR pilot plant test to evaluate the feasibility of recovering freshwater from the recirculating 
cooling water two years ago. Based on the good results of this pilot test, the demonstration plant 
was constructed in 2008. The plant is began operating formally in April 2009. 

Influent characteristics

Raw water from No. 2. hot strip mill recirculates direct cooling water. The average input quality is:

pH 8.5 Cl- 280 ppm
Conductivity 1,800μS/cm SO4

= 340 ppm
Total hardness 400 ppm Ca++ 300 ppm
M-alkalinity 130

Data pH Conductivity 
μS/cm

Ca-Hardness 
ppm

Cl- ppm

2008/12/6 8.62 1,374 250 225

2008/12/7 8.55 1,440 236 240

2008/12/8 8.56 1,417 250 232

2008/12/10 8.43 1,366 296 209

2008/12/11 8.57 1,342 248 206

2008/12/12 8.57 1,325 240 204

2008/12/13 8.45 1,358 240 205

2008/12/17 8.68 1,382 262 208

2008/12/18 8.61 1,351 258 212

2008/12/19 8.48 1,468 268 224

2008/12/20 8.53 1,455 260 212

2008/12/22 8.47 1,464 264 220

2008/12/23 8.58 1,478 250 212

2008/12/24 8.56 1,313 250 212

Table 6.5.1 Quality of EDR raw water (No. 2 hot strip mill direct cooling water system)



85

Case studies

Dimensions of the EDR plant

The area of the EDR treatment plant is 20.5m by 9m. Present capacity of this plant is 550m3/day. 
The recovery rate can reach 75%, running cost is about 17 NTD/m³ (~<US$0.6/m3).

Figure 6.5.1 Flow chart of the EDR plant

Wastewater of the EDR plant

Through a two-step filtration process the direct water system blow-down goes into the raw water 
tank. Then the raw water is pumped into the EDR modules (along with two recycling streams: 
one stream is continuously recycled concentrated water, the other stream is continuously cooling 
electrode plate). Finally, high voltage electricity (< 140 Volt) is applied to anion and cation 
membranes to separate the raw water into two streams (treated and concentrated water). 

The treated water is delivered to a storage tank for use as make-up water for the cooling tower. 
The concentrated water is delivered to a concentrated water tank and recycled, where pH must 
be controlled below 6.5 to prevent scaling tendency. If the treated water quality (conductivity) is 
declining, chemical cleaning should be carried out to resume the system. If concentrated water 
conductivity is too high, then the water is discharged to the wastewater plant. 

Conventional electro-dialysis systems tend to have scaling problems, which result in shorter 
running times. However, this plant uses the EDR system where "reversal" means to change the 
directions of concentrated and treated water streams by reversing the voltage direction every hour. 
This can reduce the scaling tendency and keep the plant running longer without serious scaling.



86

worldsteel Water Management Report

Effluent characteristics

The quality of the treated wastewater as it was in 2008 is shown in the table below. Tests showed 
that the rejection rates are 75~82% for conductivity, 96~98% for Ca-H and 92~96% for Cl-. The 
pH of treated water (4.7~6.0) is lower than the pH of raw water (8.0~8.4) but the treated water 
capacity of the EDR plant is only about 550m3/day. Compared to the direct cooling water system 
recirculation volume of 11,000~12,000m3/h this is too small, so the pH value of No. 2 hot strip 
mill direct water does not change.

Data pH Conductivity 
μS/cm

Ca-Hardness 
ppm

Cl- ppm

2008/12/6 5.9 280 4 8

2008/12/7 5.2 317 7 11

2008/12/11 5.8 248 4 7

2008/12/12 5.8 250 4 7

2008/12/17 6.7 235 4 8

2008/12/18 6.5 267 4 8

2008/12/23 6.4 338 4 20

2008/12/26 5.6 287 6 13

2008/12/30 5.1 246 8 16

2008/12/31 4.7 248 2 1.5

2009/1/6 6.1 296 8 10

2009/1/8 5.5 257 7 8

2009/1/12 5.5 268 8 11

2009/1/16 5.7 308 8 11

Table 6.5.2 Quality of treated water (as direct cooling water system make-up)

Conclusions 

The return on investment of the EDR plant is very good. Before the EDR plant was put into 
operation, 20,000 tonnes/month of make-up water was needed. Only 2-3,000 tonnes/month is 
needed now. Make-up water is reduced by 90%.

In addition to the quantity reduction, this plant can recover treated water with better quality. For 
example, conductivity can be reduced from 650µs/cm to 350µs/cm. Chloride can be reduced from 
50mg/l to 20mg/l.



87

Case studies

Case studies: Cold-rolling mill

7.1 Duferco La Louvière

The neutralisation treatment plant is designed to remove iron from the picking line rinsewater 
and to treat water coming from the HCl recuperation treatment plant. It also corrects the pH 
value from the wastewater into the discharge range (6÷9).

The plant consists mainly of: 

•	 two neutralisation tanks
•	 one flocculation tank
•	 one lamellar separator
•	 one sludge tank
•	 one filter press
•	 one control tank
•	 one sand filter
•	 gas scrubber
•	 control cabinet and instrumentation.

The wastewater is taken from the buffer tanks and pumped to the first of two neutralisation 
tanks, because two-stage neutralisation gives a steady and easily controllable process. Compressed 
air for oxidation of the iron is also delivered. If necessary, pre-neutralisation can be performed by 
two old neutralisation basins before sending the flow to the neutralisation treatment plant (see 
figure below).

In the first neutralisation tank a coarse pH correction (pH 4-11) is performed by dosing sodium 
hydroxide (NaOH).  After that, the water flows freely from the first into the second tank by 
means of a minor difference in water level. In this second tank a fine pH correction (pH6.5-8.5) 
is performed by dosing sodium hydroxide (NaOH).

All the Fe2+ present will be oxidised to Fe3+ by the oxygen from the air. As sodium hydroxide is 
added, solid Fe(OH)3 will be formed in an alkaline environment.  Both tanks are equipped with 
agitator, a pH measurement and an air distribution network on the tank floor.

The neutralised water flows from the second tank into the flocculation tank by means of a minor 
difference in water level. In this flocculation tank a flocculating agent (polymer) is dosed for the 
purpose of agglomerating the small solid Fe(OH)3 particles to a bigger and better settling flakes.  
The flocculated water flows from the flocculation tank into a lamellar separator. In this separator 
the flakes slowly settle in the sludge cones, while the clear overflow water flows into the pump 
tank after passing a lamellae package.

The valves at the underside of the sludge cones of lamellar separator are opened periodically and 
sludge is drained to the sludge tank using hydrostatic pressure.



88

worldsteel Water Management Report

The somewhat thickened sludge in the sludge tank is pumped into a chamber filter press with an 
electrically driven membrane pump. In this filter press, the solid flakes are retained by the filter 
cloth and the already composed filter cake, while water flows through and leaves the filter press 
through the filtrate outlets and the filtrate gutter. Since this water may contain too much iron, it 
is pumped back into the flocculation tank.

The final treatment of the water is filtration by sand. The water then goes to sewage after a pH 
and turbidity check in the final control tank. All the water tanks in the first step are in vacuum 
conditions and send gas to a wet scrubber. A part of wastewater flow coming from scrubber is sent 
to the first neutralisation tank.

Dimensions and technical data

The capacity of the neutralisation unit is 15m³/h.

The pre-neutralisation tanks volume is 2 by 21m3, the neutralisation volume is 15m3 for each 
neutralisation tank, flocculation tank volume is 4m3 and decantation volume is 10m3.

The NaOH (solution 22%) consumption is approximately 6t/d.

pH Total Iron [Fe] 
mg/l

TSS 
mg/l

Inflow >1 300

Outflow 6.5 – 8.5 <6 <40

Table 7.1.1 Inflow and outflow

Neutralization 2Neutralization 1 Floculation
Sedimentation

 (lamellae 
separator)

pumpetank sandfilter controltank

sludgetank Filterpress

cakefiltrate cake

Flocc.
agent

NaOH

Figure 7.1.1 Simplified flow diagram



89

Case studies

Figure 7.1.2 The two neutralisation tanks and the flocculation tank

7.2 Arcelor Mittal Ghent 

Wastewater treatment in the cold-rolling mill

Before the hot-rolled coils can be cold rolled, the thin scale layer that was formed after hot rolling 
must be removed. To this end, the steel strip is treated with a hot hydrochloric acid solution, a 
process referred to as pickling.

The pickled coils are next reduced in thickness in a tandem mill by a combination of high traction 
and compression. In both processes water is used for process and cooling purposes. Depending on 
the application, a different water quality is used. As a rule of thumb, water in direct contact with 
the end product is nearly completely desalinated. Feed water for closed cooling circuits is partially 
desalinated and feed water for semi-open cooling circuits is brackish surface water.

Waste process water, after treatment in wastewater treatment facilities, and cooling water (after 
cooling with an atmospheric cooling tower) are recycled to the main water intake point for 
further use. Besides some evaporation there is no water loss in the pickling and cold-rolling mills.

Wastewater treatment pickling lines

Wastewater produced in the pickling lines and the pickling acid regeneration ovens have a pH of 
around 1.5 and an iron concentration of up to 5g/l. The wastewater flow to treat is about 50m³/h.



90

worldsteel Water Management Report

Strong acid wastewater, containing 10-15% Fe and up to 20% hydrochloric acid, originating 
from emergencies (e.g. due to a failing sealing) is stored separately. From this storage tank the 
wastewater is gradually added to the wastewater treatment plant influent in order not to disturb 
the wastewater treatment efficiency.

In a physical-chemical treatment plant the acid is neutralised with lime, iron present as Fe2+ is 
oxidised to Fe3+ by air injection and next precipitated as Fe(OH)3. The Fe(OH)3 flocs are removed 
in a settling tank, the decanted sludge is dewatered with a vacuum drum filter. The filter cake is 
externally recycled.

The treatment plant consists of a 500m³ buffer tank which feeds a 20m³ mixing tank. In this tank 
lime addition and a partial oxidation takes place. Then the water flows into a 30m³ oxidation 
tank, where an additional pH check and adjustment and aeration takes place. Fe(OH)3 flocs are 
subsequently removed in a settling tank, decanting is improved by adding a polymer as flocculant. 
The separated sludge is pumped to the vacuum drum filter.

The plant operates in an automated mode. The effluent quality is controlled for turbidity and pH. 
The pH of the clarified water varies between 7 and 8, the Fe concentration is <3 ppm and the 
suspended solid concentration is typically between 20 to 30 ppm.

Figure 7.2.1 Overview of the physical-chemical treatment plant of the pickling lines

Treatment of oily wastewater

The use of oil/water emulsions in cold rolling is necessary for cooling and lubrification purposes. 
During the rolling process these emulsions pick up iron particles and the rolling oil deteriorates, 
thus influencing the rolling mill performance in terms of productivity and product quality. As a 
consequence, the emulsion has to be renewed and there is a continuous purge of used emulsion 
thus creating an oily waste stream, with an average oil concentration between 0.5% and 1%.



91

Case studies

ArcelorMittal Ghent chose to treat the waste emulsion by ultrafiltration because of the 
following considerations:

•	 the efficiency of this technique is less influenced by the chemical nature of the influent then 
physical-chemical techniques

•	 the addition of chemicals is not required
•	 no generation of oily sludge
•	 nearly 100% oil removal efficiency independent of the influent oil content
•	 automation possibility
•	 operator errors are excluded.

Membrane fouling results in a high cleaning frequency and thus a lower average permeate flux, 
due to the presence of high concentrations of suspended solids and the presence of free oil. To 
deal with this problem, the waste emulsions are stored in 250m³ large settling tanks. In this pre-
treatment station the waste emulsions are kept on a temperature of about 40°C to improve the 
free oil separation, which is skimmed off and pumped to the waste oil treatment plant. 

The pretreated waste emulsion (no free oil and a reduced suspended solid concentration) is then 
pumped to a recirculating tank (2 x 55m³). From these tanks (one tank for two ultrafiltration 
units) the emulsion is pumped through the ultrafiltration skids in a closed loop. By each 
passage through the membranes emulsified oil droplets and suspended solids are retained and 
concentrated. Water and some low molecular weight materials pass through the membranes. The 
concentrated flow goes back to the recirculating tank thus increasing the oil concentration (which 
is continuously monitored) in the recirculating tank.

Ultrafiltration is a cross-flow filtration process, which means that unlike ordinary filtration there 
is no build-up of a cake of retained material. The permeate flux is influenced by the temperature 
of the waste stream to be treated, the transmembrane pressure, the oil concentration, the 
tangential velocity, the membrane nature and the fouling factor.

The membrane with the lowest fouling potential on waste emulsions was selected based on the 
results of long-term pilot tests. A tubular organic membrane manufactured by the company 
KOCH seemed to be the most appropriate membrane. Chemical and mechanical cleaning of the 
membrane is also facilitated by this membrane configuration.

When the permeate flow decreases below the minimum flow the ultrafiltration is automatically 
cleaned by recirculating an appropriate chemical through the membranes with the chemical 
cleaning equipment. The efficiency of the cleaning is monitored and when the original permeate 
flux is reached the ultrafiltration unit goes back in production mode. The contaminated cleaning 
solution is drained off to the pre-treatment station.

The permeate is oil-free but has a chemical oxygen demand of about 2,500 ppm O2/l due to the 
passage of low molecular weight components through the membranes.

There are four ultrafiltration units with each a capacity of 2.5m³/h. Each unit has 204 membranes 
(1-inch diameter, 3m length) arranged in 34 rows of six membranes resulting in a total membrane 



92

worldsteel Water Management Report

surface of about 40 m² per skid (see figure below). The waste emulsion is pumped through the 
membranes with a driving pressure of 4 bar, a velocity of 5m/s and a temperature of 40°C.

The whole plant is fully automated, there is no local operator and inspection is limited to a daily 
routine check.

The permeate flows via the industrial sewage canal from the finishing mill to a pumping station 
from where it is recycled to the main water intake of the plant and thus available for reuse. The 
impact of the chemical oxygen demand (COD) of the permeate on the COD of the distributed 
water is negligible, thus requiring no further treatment.

Figure 7.2.2 The four ultrafiltration skids



93

Case studies

7.3 China Steel Corporation 

There are three main wastewater types at the cold-rolling mill: waste acid, alkaline and grease 
wastewater. This are from different cold-rolling mill lines, including:

•	 acid regeneration plant (ARP)
•	 pickling and cold-rolling mill (PLCM)
•	 electrolytic galvanizing line (EGL)
•	 hot-dip galvanizing line (CGL)
•	 continuous annealing line (CAL) and
•	 electrical steel coating line (ESCL).

In the cold-rolling mill's wastewater treatment plant a combined series of treatments including 
DAF (dissolved air flotation), API oil separator, coagulation, flocculation and filtration processes 
take place. This wastewater treatment plant has been in operation since 1991.

Influent characteristics

The acid wastewater is from the mill pickling and the roll products surface cleaning with 
hydrochloric acid, so the wastewater has relatively low pH and a high concentration of ferric and 
ferrous compounds.

The alkaline wastewater comes from cleaning products with detergents, so the wastewater has 
relatively high pH and COD.

The third part of wastewater is the grease wastewater which comes from the pickling and cold-
rolling mill and contains lots of oily sludge and high concentrations of COD.

The influent characteristics of the cold-rolling mill wastewater treatment plant are shown as in 
the table below.

Wastewater pH COD mg/l S-Fe mg/l

Acid wastewater ARP/TCM 1.9 3,545

PLCM 1.9 413

EGL with Zinc 1.1 3,354

Alkaline wastewater CAL 12.2 956

EGL 10.8 154

CGL 9.4 325

ESCL 9.7 317

CAL temper mill (few) 8.1 28,100

Grease wastewater TCM/PLCM 4.6 2,054

Table 7.3.1 Influent characteristics (average)



94

worldsteel Water Management Report

Description of the wastewater treatment plant

The three different kinds of wastewater are treated individually. After pH adjustment, suspension 
solid removal and the removal of floating or settled oily sludge, all the streams combine and go 
through the coagulation and flocculation processes.

The pre-treatment for treating acid wastewater is pH adjustment to 9 by sodium hydroxide 
addition. The alkaline wastewater is pumped to the dissolved air flotation (DAF) process.

The oily sludge of the grease wastewater is removed in an API process and pumped into a DAF 
process. There is a zinc reduction process by coagulation and flocculation for the high zinc acid 
wastewater of the electrolytic galvanizing line. From the clarifier the slurry goes to the zinc 
sludge settling. From there it is dewatered as zinc sludge cake, so zinc recovery is implemented.

After these pre-treatments the wastewater and overflow of treated water with the zinc from 
the clarifier come together in a main process which starts in the first equalisation basin. The 
wastewater pH is adjusted to about 10 by sodium hydroxide and calcium hydroxide addition in a 
neutralisation basin.

Following the second coagulation, flocculation takes place in a basin where ferric sulfide and 
polymer is added. Then the stream flows to the clarifier basin for flock settling. After the 
thickener, the settled sludge is dewatered to sludge cake by other filter presses. Finally, the sludge 
cake is carried to incinerator.

After a filtration process the wastewater is pumped to the final industrial wastewater treatment 
plant to lower residual SS. The wastewater treatment procedure is shown below.

EqualizationEqualization

Temp 
Effluent

basin

Temp 
Effluent

basin

Temp clean 
water basin
Temp clean 
water basin

Neutralization
Flocculation

Final
Wastewater

Treatment Plant

Waste acid 
basin

Waste 
alkaline basin

API grease 
removal

Waste acid 
basin

Industrial 
Wastewater 

sewage

DAF

DAF
Neutralization
Coagulation
Flocculation

Neutralization
Coagulation
Flocculation

EGL
Waste acid

Sand Filter

ClarifierFlotation

CoagulantClarifier

ARP
POL

PLCM
Waste acid

2CAL
EGL

ESCL
Waste alkaline

TCM
PLCM

Grease

Flotation

Another 
Wastewater

Effluent

Thickener

U-FrameU-Frame

Dehydrator

Incinerator

Thickener

Dehydrator

Zn recovery

Figure 7.3.1 Cold-rolling mill wastewater treatment plant at China Steel Corporation



95

Case studies

Dimensions of the plant

The hydraulic retention time (HRT) of the first coagulation and flocculation basin for the zinc 
acid wastewater is about two hours with 5% x 26 CMH calcium hydroxide and 720l/h polymer 
added. The volume of the equalization basin is 2,000m3 with 240 CMH designed inflow capacity.

The HRT of the second coagulation and flocculation basin for the combined wastewater is 
approximate 1.7 hours with the designed 50l/m x 45% sodium hydroxide, 10l/h x 10% ferric 
sulfide, 1CMH 5% calcium hydroxide and 1,615l/h polymer added. The diameter of clarify is 
20m and the surface loading is about 18m3/m2/day.

Effluent characteristics

The effluent of the cold-rolling mill wastewater in 2008 is shown in the table below. The removal 
efficiency of soluble ferric and ferrous composition is excellent. Nevertheless, the residual COD 
concentration of the discharged wastewater is still high. To meet the mandatory regulation 
standard, this wastewater is pumped to an industrial wastewater treatment plant.

Parameter Unit Average

pH - 10.3

COD Mg/l 133

SS Mg/l 39

Fe (soluble) Mg/l 0.53

Table 7.3.2 Discharged wastewater quality (2008)



96

worldsteel Water Management Report

Case study: Finishing/Galvanizing

8.1  voestalpine Stahl

voestalpine operates five hot-dip galvanizing lines at Linz. Most of the steel galvanized at the 
plant is cold-rolled. It is also possible to produce a variety of grades with intermediate process 
steps such as galvannealing, phosphatising and passivation.

The following is a description of the process and wastewater treatment system in hot dip 
galvanizing line 3.

The hot-dip galvanizing line essentially consists of the following systems:

•	 entry section, including pre-material stock and coil entry transport
•	 strip cleaning, including a lye recovery system 
•	 heat-treatment unit with a pre-heating furnace, annealing furnace and HNx cooling systems
•	 metallic bath
•	 cooling tower 
•	 skin-pass mill stand and tension leveler
•	 chemical passivation
•	 exit section, including finished material stock and coil exit transport.

Types of wastewater

The following types of wastewater occur during the hot dip galvanizing process:

•	 cooling water, once-through cooling, with drainage into the Danube river
•	 concentrates from full desalination, with drainage into the Danube river
•	 process water, with drainage into the municipal wastewater treatment plant for final biological 

cleaning.

Cooling water, once-through cooling

There are two separate and closed-system circuits equipped with heat exchangers to cool 
the furnace, the air-conditioning system and so on. River water is used for re-cooling in the 
secondary system, after which it is returned to the Danube.

The once-through cooling system at voestalpine in Linz was chosen for its location on the 
outskirts of the city. The use of once-through cooling instead of cooling towers ensures that no 
water vapour can escape during the winter and cause industrial snow and icy streets. The once-
through cooling system is only possible because the Danube has a sufficient amount of water 
flow volume. The temperature of the water as it is drained into the river is documented by an 
immission-based temperature monitoring software program.



97

Case studies

Desalination concentrates

The skin-pass mill and cleaning systems are supplied with fully desalinated water that is produced 
in a reverse osmosis system. The concentrates from regular operation are drained into the Danube 
after inspection.

Process water

Production operations such as skin passing, strip cleaning and passivation yield a certain amount 
of wastewater.

Skin-pass mill

The wastewater from the skin-pass mill is collected and pre-cleaned to remove grease and oil 
by means of sedimentation, oil separators and gravel filters. The wastewater is cleaned in a final 
cleaning process in an external large-scale biological treatment plant.

Strip cleaning

The wastewater from strip cleaning is piped to a treatment plant where it is pre-cleaned in a 
chemical/physical process. The essential pre-cleaning process steps are the separation of solids, 
neutralisation and filtration. After being properly inspected, the treated wastewater is piped to an 
external large-scale biological final treatment plant.

Passivation

The inorganically burdened wastewater from passivation is pre-cleaned together with the process 
water as described above and finally cleaned in a large-scale treatment plant.

Organically burdened wastewater is collected and treated externally.

To ensure environmental compatibility a software program measures and documents the values of 
the water drained into the river as it leaves the large-scale treatment plant.



98

worldsteel Water Management Report

Case studies: Alternative steelmaking techniques

9.1 Tenaris Siderca - Midrex DRI

Direct reduced iron (DRI) plant, Midrex process

This plant uses the Midrex direct reduction technology, in which reformed natural gas reduces 
iron oxide to sponge iron. The plant consists of a 4.98m diameter vertical shaft reduction furnace, 
a compressor and heat recovery system area and a reformer furnace which converts natural gas to 
hot reducing gas.

The purpose water is used for:

•	 process water for cooling and cleaning process gas, gas cooling and gas seal in open system - 
about 1,600m3/h from river water

•	 cooling water for process and cooling gas compressors in open loop, about 8m3/h from 
cooling tower

•	 cooling water for machinery and seal gas compressors is a close loop systems (Chromate 
treated water to prevent corrosion) and the make-up is almost zero.

Pre- and/or post-treatment of water

Pre-treatment: the main source of water is from the river. After passing through 500 micron 
filter, the water is stored in a pool and then distributed to direct reduction.

Post-treatment: sedimentation and sludge dewatering.

Sedimentation is carried out in two pools used one at a time. The sludge by -product is removed 
mechanically. After the sedimentation pool the water quality is:

Parameter Unit Average

pH － 7.6

Temperature °C 39

Fe-total mg/l 19.7

Fe-soluble mg/l 0.02

SSEE mg/l 5.6

THC mg/l 0.3

Solids mg/l <0.1

Table 9.1.1 Water quality 2008, average data

No chemicals are used for the process water system. The cooling tower uses an anti-fouling agent 
and an anticorrosive agent. The closed loop cooling water uses chromate.

Approximately 15,000tonnes/year of sludge is produced. Siderca considers this a by-product.



99

Case studies

9.2 Essar Steel Hazira, India – Briquetting

Hot briquetted iron (HBI) plant, direct reduced iron (DRI), Midrex process

The direct reduction process converts iron oxide to a highly reduced product suitable for 
[...]
In this supply water facility, 50,000m3/day of freshwater for industrial purposes is produced, with 
a turbidity of 1 NTU or below. 180,000m3/day of clear water is produced. Its turbidity is between 
0.1 NTU and 0.2 NTU.

 
Dam Grit Chamber 

 
Settling Pond 

Reservoir Fresh Water 

Sand Filter Clear Water 

Figure 10.1.2 Supply water treatment process



107

Case studies

Physicochemical and biological treatment 

Aiming to reduce Total-Nitrogen (T-N), POSCO has brought in a facility for denitrification of 
discharged water using a microorganism in the coke oven and stainless steel plants. Additional 
hydrochloric acid facilities (HAF) have been constructed for a drastic decrease in T-N in stainless 
steel plants.

To reinforce the existing wastewater treatment facilities in coke oven plants, an activated 
carbon adsorption facility with an average daily capacity of 7,000m3 was built in 2002. In 
2006, POSCO built a biological treatment facility with an average daily capacity of 12,000m3 
in its ironmaking plants.

Items Unit Average Regulations

BOD mg/ℓ 18 -

COD mg/ℓ 34 40

SS mg/ℓ 39 30

T-N mg/ℓ 38 60

F mg/ℓ 8 15

CN mg/ℓ 0.02 1

Zn mg/ℓ 1.9 5

Table 10.1.1: The Quality of advanced wastewater effluent

Final wastewater treatment

The final wastewater treatment facility can process 50,000m3/day on average. The facility is 
composed of an iron and steelmaking area treatment and rolling area treatment to remove SS, 
COD and others.

The iron and steelmaking area treatment facility was rebuilt in 2006 to improve rainwater 
separation pipes. The rainwater treatment facility can process 200,000m3/day on average. The 
facility consists of nine storage ponds with a capacity of 70,000m3, four collecting basins with a 
capacity of 70,000m3 and a settling basin with a capacity of 200,000m3. 

Water from raw material yards, roads and construction sites is collected into this facility to be 
processed and recycled, and 44,000m3 of rainwater is discharged into rivers on a daily average.

Properties of effluent 

The wastewater generated from steelmaking processes goes through primary wastewater 
treatment plants installed at each unit and 98% or more of the treated water is reused. Water 
that is not recycled during steelmaking undergoes secondary treatment at the final wastewater 
treatment facilities. It is reused for cleaning roads inside the mill and sprinkling at material yards, 
to reduce dust. Lastly, the remaining water is discharged to the nearby ocean.



108

worldsteel Water Management Report

The quality of the discharged water after treatment at the iron and steelmaking area is as follows:

Items Unit Average Regulations

COD mg/ℓ 25 90

SS mg/ℓ 6 80

T-N mg/ℓ 31 60

F mg/ℓ 6 15

CN mg/ℓ 0.1 1

Zn mg/ℓ 0 5

Table 10.1.2 The quality of wastewater effluent of the iron and steelmaking area

10.2 China Steel Corporation - Industrial wastewater treatment plant

The high temperature steelmaking processes means that a lot of water is required for cooling, 
descaling, dust scrubbers and other processes. The production line will be seriously affected if 
there is a lack of water. The development of water resources is particularly difficult in southern 
Taiwan, where traditional water-saving technologies can no longer satisfy the demand. Therefore, 
China Steel Corporation (CSC) has a policy of  to improve the effective use of water resources.

Wastewater reduction, reuse and reclaiming is the best solution. CSC undertook four years of 
study which included the selection of wastewater stream sources from different processes and 
conducting a test with a 2m3/day pilot model (in cooperation with the CSC affiliated company 
ECOTEK). After an evaluation, CSC set up a demonstration mini-plant with a capacity of 
300m3/day. Finally, CSC decided to build an industrial wastewater purification plant (IWWPP) 
in October 2007.

With the membrane and ion exchanger technologies, IWWPP successfully produced reverse 
osmosis water and demineralised water for power plant boilers. The total design capacity 
is 13,500m3/day which includes 4,500m3/day of reverse osmosis water and 9,000m3/day of 
demineralised water.

Influent characteristics

Eight streams of wastewater from different manufacturing processes were assessed by the central 
water treatment plant and R&D department of CSC. The assessing parameters included degree 
of pollution, temperature, flow rate and discharge point. 

Wastewater from cooling and the gas scrubbers process were chosen as the influent of IWWPP 
because of the low conductivity, COD and NH3-N content.



109

Case studies

The influent characteristics are as follows:

pH 6~9

Ca-Hardness <650 ppm as CaCO
3

Mg-Hardness <200 ppm as CaCO
3

M-Alkalinity <400 ppm as CaCO
3

Cl- <1.100 ppm as Cl-

SO
4

= <600 ppm as SO
4

=

SiO
2

<20 ppm as SiO
2

Conductivity <4.500 uS/cm

Temperature <40°C

Table 10.2.1 Influent characteristics of IWWP China Steel Corporation

The influent for the IWWPP is taken from the sand-filtered water of the industrial wastewater 
plant. The first step of wastewater treatment is an ultra-filtration (UF) system to remove the 
suspended solids.

The normal production rate of the UF system is 975m3/h. The characteristics of UF production 
water are:

turbidity <0.1 NTU 
SDI <3 
TSS <3 mg/l. 

The second step of the treatment is a RO system to desalinate the ions in the water. The 
characteristic of RO production water is: conductivity within 100~250μS/cm.

The normal production rate of the RO System is 562m3/h, and the daily production rate is 
14,100m3/day. About 4,500m3/day of the RO production water is sent as feed water to inlets of 
the demineralised water plant of existing power plant No. 2.

The rest of the RO production water about 9,450m3/day is further treated by the ion exchange 
process. The characteristics of demineralised water of ion exchange process are: 

conductivity <0,2μS/cm 
SiO2 <0,02ppm 
Na <0,02ppm.

The normal daily production rate of the ion exchange process is 9,000m3/day. The treatment 
system is set with 4,500m3/day parallel treatment lines. The demineralised water is supplied to 
demineralised water tanks of power plant Nos. 1 and 2 as the recharging water for boilers.

The recovery rates of the UF, RO and ion exchange processes are approximately 90%, 60% and 
95% respectively.



110

worldsteel Water Management Report

Chemicals used for the abovementioned system are as follows:

UF inlet:	 H2SO4 and NaOCl

UF cleaning:	 Citric acid and NaOCl

RO inlet:	 Antiscalants, biocide and NaHSO4

RO cleaning:	 HCl and NaOH

Ion exchange resins regeneration:	 HCl and NaOH

Neutralisation tank: 	 H2SO4 and NaOH

Figure 10.2.1 Treatment Process Schematic Diagram of IWWPP

Dimensions of the plant

The IWWPP is a four-floor steel structure building. The building site area is about 22m wide and 
80m long. There are two UF tanks and two RO tanks and each tank capacity is 150m3. The total 
capacity of the three demineralised water tanks is 3,000m3. The capacity of the neutralisation 
tank is 320m3.



111

Case studies

Product water characteristics

There are two products from the IWWPP. One is RO-water and the other is demineralised 
water. In the RO system, the filtration water from the UF system is pumped with high pressure 
through the RO membrane to the clear water zone. The output characteristics of the RO water 
plant are as shown the table below.

The ion exchanger system is designed to treat the RO product water with cation exchangers, 
anion exchangers and mixed bed exchangers. The characteristics of demineralised water of the ion 
exchange process are also shown below.

Through efforts made over more than six years, this reclaimed water plant is set up not only to 
introduce a new water resource producing high quality water, but also to reduce the load on the 
environment. It is genuine "garbage turned into gold".

Conductivity 250 μS/cm

Ca-Hardness 10 mg/l as CaCO
3

Mg-Hardness 2 mg/l as CaCO
3

Silica 1.0 mg/l

Na+ 30 mg/l

COD 10 mg/l

Cl- 30 mg/l

Table 10.2.2 The permeate characteristics of the RO system

Conductivity 0.1 μS/cm average

Conductivity 0.2 μS/cm end point

Silica 0.01 mg/l as SiO
2
 average

Silica 0.02 mg/l as SiO
2
 end point

Na+ 0.01 mg/l average

Na+ 0.02 mg/l end point

Cu++ 5 μg/l as Cu

Fe++ 10 μg/l as Fe

Table 10.2.3 The demineralised water characteristics of the ion exchanger system



112

worldsteel Water Management Report

10.3 Tenaris Dalmine - Combined water system

The centralised water system supplies:

•	 3 hot rolling mills (FTM, FAS, FAPI)
•	 1 steel plant (FACC)
•	 1 power plant (CTE).

The water is used as direct cooling water (hot rolling processes, continuous casting) and indirect 
cooling water (furnaces, EAF, power plant).

The main source of water is groundwater so no pre-treatment is needed.

Post-treatment

Direct cooling water (three systems: FTM, FAS+FAPI and FACC)

Figure 10.3.1 Post-teatment direct cooling water system Tenaris Dalmine

For continuous casting and other direct cooling water of the steel plant, the system is less 
complex, with just sand filters and cooling towers.



113

Case studies

Indirect cooling water (three systems: FTM, FAS+FAPI and steel plant)

In this case the only treatment applied is cooling towers step (with chemicals added).

The blow-down water (to avoid salt build-up) from each system is collected by FAS+FAPI system 
direct cooling water. Due to the large amount of water recirculated in this system, these flows can 
be diluted and reused. In heavy rain, a discharge from this system to the river can be activated.

Amounts treated

FAS+FAPI system (direct and indirect cooling water):	 ~ 4,800m3/h 
FACC system (direct and indirect cooling water):	 ~ 4,500m3/h 
FTM system (direct and indirect cooling water):	 ~ 4,500m3/h

Quality of treated water

SS   	 < 80mg/l 
THC 	 < 5mg/l 
Fe    	 < 2mg/l 
COD 	 < 160mg/l

Chemicals used

•	 flocculants (organic polyelectrolyte)
•	 sodium hypochlorite
•	 biocide
•	 anticorrosive agent.

Waste generated

•	 scales: ~ 20.000 tonnes/y
•	 sludge: ~ 8.000 tonnes/y
•	 oil: the specific stream coming from treatment plants is unknown.



114

worldsteel Water Management Report

10.4 Tata Steel IJmuiden – Demineralisation

In the demineralisation plant river water is softened and desalinated to produce water that can be 
used in all kinds of installations, for example as make-up water in boilers.

To produce three different types of 'demin water' a process of lime softening and ion exchange is 
applied (see flow diagram below).

The plant uses 4.5 to 5.0 million m3 a year of river water to produce approximately 4.0 million 
m3/year demin water. The capacity of the plant for the three types of demin water is 400m3/h of 
G-water, 350m3/h A-water and 350m3/h of M-water (see below for definitions).

Description

The first step in the process is water softening. Preheated water (15-25°C) is mixed with powdered 
lime (CaOH2), iron sulphate (FeSO4) and a flocculant. In an accelator a major part of the salts 
and solids settle and are removed from the water. The sludge is dewatered with a centrifuge and 
transported to the sinter plant for reuse.

The second step, the actual demineralisation, consists of sand filtration and ion exchange through 
kation-, anion- and mixed-bed filters. The water that has gone through the sand filters only is 
called G-water; a better quality of water after cation and anion is known as A-water and the best 
quality is coming from the mixed-bed filter and called M-water. More information about the 
characteristics of these types of water can be found in the table below.

The mixed-bed filters are filled with anion and cation resins to remove the remaining small 
amounts of cations and anions. After sand filtration, condensate coming from other installations 
is also treated in the mixed-bed filters. Before the M-water is distributed to customers some 
ammonia is added to the water (0.5mg/l NH3).

Wastewater

Rinsing water and regeneration fluids are neutralised before discharge to surface water. NaOH 
and HCl are added for this purpose. Both chemicals are also applied as regenerants for the ion 
exchangers. The composition of the wastewater after neutralisation is shown in the table below.

M-water G-water A-water

SiO
2

< 0.02 mg/l Hardness - total 1.5 mmol/l SiO
2

<0.1 mg/l

Chloride < 0.02 mg/l pH ca. 10 Chloride ca. 2 mg/l

Ammonia 0.5 mg/l Sodium ca. 2.5 mg/l

pH ca. 9 pH ca. 9

Conductivity 1-3 µS/cm Conductivity 1.5 µS/cm

Tabie 10.4.1 Some characteristics of the different types of demin water



115

Case studies

Flow 820 m3/d Cr 0.015 mg/l

COD 45 mg/l Cd <0.005 mg/l Cu 0.035 mg/l

TKN 3 mg/l Hg <0.0001 mg/l Pb 0.001 mg/l

As 0.001 mg/l Ni 0.015 mg/l

Zn 0.02 mg/l

Tabie 10.4.2 Wastewater composition

 

Ca(OH)2

Lime softener

600 m3/h

Lime softener

600 m3/h

Sandfilters
Sludge thickener

&
Dewatering

Ion exchange columns
Cations

Ion exchange columns
Anions

Mixed bed filter

Condensate tank

Condensate filter

Steam 0,5 bar Steam 0,5 bar

Ferrosulphate Ferrosulphate

Ca(OH)2

Backwash water from IE columns

Polymer

Flocculant

Neutralisation

Flocculant

Water from other installations

River water

Rinsing water and

Rinsing water and

Condensate

Rinsing water

Rinsing water and

Demin water to customers, "G" quality

Demin water to customers, "A" quality

 

waste water to sewer

Sludge

Demin water to customers, "M" quality

400 m3/h

350 m3/h

350 m3/h

100 m3/h

Regeneration liquid

Regeneration liquid

Regeneration liquid

Figure 10.4.1 The demin plant of Tata Steel IJmuiden



116

worldsteel Water Management Report

10.5 Tata Steel IJmuiden – Central Waste Department

All waste from the IJmuiden site are handled by one department. The main concern is to get 
handling costs as low as possible, within the limits set by legislation and regulations.

With steel production of 7.5 million tonnes/year, about 3.5 million tonnes/year of waste is 
produced. Treatment methods for this waste are based the following principles:

a.	 prevention
b.	 recycling
c.	 upgrading of the quality
d.	 end treatment (separation, incineration, dumping).

The result is that 2.0 million tonnes/year can be classified as by-products, i.e. blast furnace slag, 
steel slag, benzene toluene xylene (BTX) and coal tar from the coke plants.

Another 1.3 million tonnes is recycled or reused in the sinter plant, coke plant (spilled coal, coke 
and tar) or as waste oil and oil-water emulsions that are handled in an oil treatment plant and 
emulsion splitting centre at the Central Waste Department.

A part of the waste that is reused, approximately 60,000 tonnes/year, is separately treated in a 
regeneration plant. Here mixing of solid waste and sludges with >15% water takes place with the 
addition of coal fines, lime and dry dust.

Handling waste oil and oil-water emulsions

Waste oil and emulsions are collected from about 60 sources on site (60,000 tonnes/year) and 
another 30 locations outside Tata IJmuiden (10,000 tonnes/year).

In the oil treatment plant oil and water are separated by settling and/or distillation. The oil itself 
is used as fuel in the blast furnaces. The water is further treated in a biological treatment plant 
(see figure below).

After settling and skimming, oil-water emulsions are separated in membrane filtration units in 
the emulsion splitting centre. Water (in this case called permeate) and oil follow the same route as 
in the oil treatment plant.



117

Case studies

 

Oil settler

tanks

To Emulsion

Treatment Plant

Oil Storage

tank

Oil Destillation

Unit

BF #6
Oil &

Water
Oil

Water Water

Oil settler

tanks

To Emulsion

Treatment Plant

Oil Storage

tank

Oil Destillation

Unit

BF #6
Oil &

Water
Oil

Water Water

 

Storage

tank

Settler

tank (2X)

Skimmer

tank (2X)

Membrane

filtration (4X)

Emulsion

Oil treatment plant

Storage

tank

Settler

tank (2X)

Skimmer

tank (2X)

Membrane

filtration (4X)

Emulsion

Oil treatment plant

Figure 10.5.1 Oil treatment plant (above) and Emulsion splitting centre (below)

Biological treatment of wastewater

Besides the wastewater from treating the oil and emulsions, domestic wastewater (sewage) from 
the site and wastewater from Cold Mill No. 1 (cleaning sections) are also handled in a biological 
treatment plant. Activated sludge in a carrousel-type installation takes care of biological oxidation 
of the organic materials and nitrification and denitrification of Kjeldahl-nitrogen (KjN) present in 
these wastewaters.

Influent and effluent amounts and composition of this plant can be found in the tables below.



118

worldsteel Water Management Report

Average flow [m3/h] Average COD [mg/l] Average KjN [mg/l]

Permeate 10 4,400 75

Regeneration plant 10 480 35

Sewage water 25 170 35

Cleaning sections 

Cold mill 25 1,875 1

Total 70 1,850 35

Table 10.5.1 Influent flows: Biological treatment plant

Component Average according 
to permit (mg/l)

Maximum according 
to permit (mg/l)

Actual results 2007 
[mg/l]

COD 150 300 51

TSS 30 80 8

Total N 10 8

Total PO4
2 0.7

Hg .0.0005 0.0001

As 0.01 .004

Zn+Cr+Cu+Ni+Pb 0.3 0.5 0.4

EOX 0.1 0.1

Flow in m3/d 4000 2000

Table 10.5.2 Composition effluent: Biological treatment plant



119

Appendix B: European best available techniques (BAT)

BATs relating to coke plant wastewater treatment	���������������������������������������������120

BATs relating to blast furnace cooling and gas cleaing	��������������������������������������129

BATs relating to pellet plant gas cleaning 	���������������������������������������������������������133

BATs relating to sinter plants.............................................................................. 137

BATs relating to basic oxygen steelmaking and casting	������������������������������������� 139

BATs relating to hot-rolling mills.......................................................................144

BATs relating to cold-rolling mills......................................................................156

BATs relating to finishing and galvanizing	�������������������������������������������������������� 181

BATs relating to general processes and techniques	��������������������������������������������� 194

The EU's integrated pollution prevention and control (IPPC) directive operates under its 
pollution prevention and control regulations. It is made effective by granting permits to 
industrial installations.

The directive introduces a number of new terms, like 'best available techniques' (BAT), 
'BAT reference document' (BREF) and 'level playing field' (imposing equal demands on like 
installations within the EU).

To obtain a permit, a company has to demonstrate in its application, in a systematic way, that the 
techniques it uses represent the use of BATs taking into account relevant local factors, and meet 
other relevant statutory requirements (Environment Agency, 2004).

BAT-AEL stands for 'best available techniques – achievable emission levels'.

The source of the diagrams in this appendix is the European IPPC Bureau.

BATs



120

worldsteel Water Management Report

BATs relating to coke plant wastewater treatment

Removing tar (and PAH) from still effluent

Ammonia-still effluent normally contains no tar. However, when it does, this tar has an 
adverse effect on the operation of biological wastewater treatment. In particular, the presence of 
polycyclic aromatic hydrocarbons (PAH) in the tar may cause problems as the PAH may have a 
toxic effect on the micro-organisms in the activated sludge. 

PAH are relatively difficult to degrade. Therefore, it is advisable to remove tar from the coal water 
prior to the biological treatment of the water. The tar can be removed by adding coagulating 
chemicals and subsequent separation using a technique such as:

•	 gravitational sedimentation sometimes followed by filtration
•	 centrifuging the coal water
•	 flotation
•	 sand filtration.

This treatment removes most of the tar from the wastewater in the form of a highly concentrated 